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TEST ITEM TEST METHOD TEST RESULT RELATED SPECIFICATION
CROSS CUT TEST %2?,/' ,{%’TEST Good KS D 3520

PENCIL HARDNESS TEST 45°,1H and over Good KS D 3520

BENDING TEST 180°x3T Good KS D 3520

IMPACT TEST 500gx12.7m ¢ x500mH Good KS D 3520

SALT WATER SPRAY TEST 5%Nacl 35° éigzo“"s fé Ez) Z’g?? /

RESISTANCE TO CHEMICALS gz;::; OSS:Saer/ ggzj/ DS-B-1-1112

ACCELERATED WEATHERING TEST Weather-O-Meter éi‘izh"“rs JISZ 0230

FILM HARDNESS TEST M.E.K Rubbing “'GOOT;?“ DS-B-1-1112
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